125 EXC SIX-DAYS 2010 <2010><EU><7103J2>
MASK, FENDERS
7642

Pos Part Number Description Additional Text Quantity
1 7730800704404 START NUMBER PLATE ORANGE 07 1.00
2 7800800100004 HEAD LIGHT MASK ORANGE 08 1.00
3 7730802200004 BRAKE HOSE GUIDE ORANGE 07 1.00
4 0017060204 EJOT PT SCREW K60X20 ALU WS=6 SX 1.00
5 0024060106 HH COLLAR SCREW M6X10 TX30 1.00
6 50211086000 MASK RUBBER UFO WP '95 2.00
7 7800802200004 BRAKE HOSE GUIDE ORANGE 08 1.00
8 0081500181 SCREW FOR PLASTIC D=5X18 3.00
9 54808020000 SPACER BUSHING 03 SX, MXC 4.00
10 7730801000004 FRONT FENDER 07 1.00
11 0024060206 HH collar screw M6x20 TX30 4.00
12 0125060003 WASHER DIN0125-A 6,4 1.00




20 7800801300004 REAR PART EXC ORANGE 08 1.00
21 0025050206 HH collar screw M5x20 TX30 2.00
22 50314057050 COLLAR NUT M12X1/WS17 H=5MM 1.00
23 54807048000 BUSHING FOR SEAT FASTENING 03 1.00
24 0025060256 HH collar screw M6x25 TX30 1.00
25 50308052000 BUSH FOR SPOILER 6X11X16X5 MM 1.00
26 0025060206 HH collar screw M6x20 TX30 2.00
27 77306001030 COLLAR BUSHING 4,5/12,6/23 1.00
30 78008016000 NUMBER PL. CARRIER TOP PART 08 1.00
31 78008016050 NUMBER PL. CARRIER LOW PART 08 1.00
32 0017060303 SPECIAL SCREW T60 6X30 WS=6 2.00
33 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 3.00
34 58412080000 REFLECTOR RED EU+AUS 1.00
35 0966050203 OVAL HEAD SCREW DIN0966-M 5X20 2.00
36 40006006000 WASHER 6MM 2.00
37 58412080050 BRACKET FOR REFLECTOR 1.00
38 0125050003 WASHER DIN0125-A 5,3 2.00
39 0985050003 Self locking nut DIN 985 M5 2.00




